PARTS LIST FOR GP4000B

ITEM PART NO. DESCRIPTION QTY. REQD.
1 240017003 %.-18 x 1% HEX HEAD CAP SCREW 2
2 244001003 CARRY FRAME 1
3 240009001 VIBRATION ISOLATOR 2
4 246002080  BRIGGS & STRATTON 8 HP ENGINE 1
5 240015001 %« SHAKEPROOF WASHER 2
8 240017003 %4-18 x 1¥%2 HEX HEAD CAP SCREW 2
7 240024001 Y HOSE CLAMP 2
8 240033002 HEAT SHIELD 1
9 240022003 6 GALLON FUEL TANK 1

10 240020003  FUEL CAP W/__GAUGE 1
11 240016004 %.-18 ACORN NUT 4
12 240015002 %« FLAT WASHER __ 4
13 244020002 FUEL SHUTOFF GROMMET 1
14 244020001 FUEL SHUTOFF VALVE 1
15 240300250 ' FUEL LINE HOSE 1% Ft.
16 240017001 10-24 x % SELF TAPPING SCREW 1
17 240011001 GROUND STRAP ASSY. 1
18 240005001 COUPLING FLANGE 1
19 240015006 % LOCK WASHER 4
20 240017011 %-16 x % HEX HEAD CAP SCREW 4
21 240005002 ROTOR 1
22 240005003  DIODE 2
23 240005004  DIODE MOUNTING NUT 2
24 240005005 BEARING 1
25 240005006 D E BRACKET 1
26 240005007 M8 LOCK WASHER 4
27 240005008 M8 x 20 HEX HEAD CAP SCREW _ 3
28 240005009 CAP. MTG. TRAY 1
29 240005010  CAP. MTG. TRAY SCREW 4
30 244029002 PLASTIC HOSE 1
31 240005048 TOP PLASTIC COVER 1
32 240005012 CAPACITOR FASTENER 2
33 240005013 CAPACITOR 1
34 240005021 STATOR ASSY. 1
35 240005014  END COVER MTG. SCREW _ 6
36 240005047  END COVER 1
37 240005016 M8 SERPRESS NUT 1
38 240005015 ROTOR DRAW BOLT 1
39 240005017 DRAW BOLT 4
40 240005018 N D E BRACKET 1
41 240005019 FASTENING STRIP MTG. SCREW 4
42 240005020 FASTENING STRIP 2
43 240017004 M8 x 30 HEX HEAD CAP SCREW 1
44 240010001 GROUND LUG 1
45 240016002 M8 HEX NUT 1
46 244028002 CONTROL BOX 1
47 240017001 10-24 x % SELF TAPPING SCREW 4
48 240005022  BOTTOM PLASTIC COVER 1
49 240009004 VIBRATION ISOLATOR 1
50 240013200 CIRCUIT BREAKER 20A/250V 2
51 240013001 PALNUT 2
52 240018003 8-32 HEX NUT W/_KEPS 2
53 240007200  DUPLEX RECEPTACLE 20A/125V 1
54 240007301 TWIST LOCK RECEPTACLE 30A/125V 1
65 240008201 TWIST LOCK RECEPTACLE 20A/250V 1
58 248026003  CONTROL PANEL 1

57 240017015 6-32 x % ROUND HEAD SCREW 4

58 240027031 ON/OFF SWITCH 1

59 240027202  FULL POWER SWITCH 1

60 240017005 8-32 x % ROUND HEAD SCREW 2
81 240013002  KNURLNUT 2
62 240013003 NAMEPLATE 2
83 240017001 10-24 x % SELF TAPPING SCREW 5
64 240017009 %.-18 x 1% HEX HEAD CAP SCREW 2
85 240016001 %.-18 HEX NUT W/ KEPS 3
66 240020022  GROMMET 1
67 240020021 DOME PLUG 2




_ %!r.

Al 5.




Ll

001?2\0‘5!72' I IE“’I WIRE | TERMINALS
= —— irgm | Mary ) 5ie€ | coon funew B END
I |_lacecorzs ez Jwwre [2t
2 |mo020012) | o2 22 |2acqi9001 (240019002
| 3 laazooig) | =iz [euscx [22” J2001900) [asoowagy |
4 2 | eg Isack 1217124001900 |24009002 ]
S |M020022 | 912 foeeen | D 240019002
6 j0moia | w2 - 240019002,
T {z4oz00i | iz Imack 16" 1240019002 (240019002
_8 [240p00121 | eiz 10" 1240019001 | 260019002
9_laozorRy | w2 Jww = 24001909
10 [2a0000123 | w#ig wre | 6 \ |
11 |24020012% | *02 [waurg 2’ 24001909
CONTROL PANEL (REAR 12 |240200123 | *12 |wwrg | 4° | 24001900;
GENERATOR ONTR ) 13 [240200i21 | si2 x| 4" 1240019001 |240019001
240200121 | =12 laack | 4° J24001900) [240019001
1S [2dozooizt | =iz 57 [ 240019001 | 240019002
I lo |240200123 | wiz IE 4: 240019001 240019003, |
17 |240200123 | #12 Jwwire [ 4" l2acowq01 [240019002 |
18 J2doz00126 | wie |wiirg | 571240019007 |240019009 |
19 (240200125 | %1 | Bace [ 277240019009 [2e00i9008
ROTOR STATOR T .
o oF ¥ WWITE *12 BLACK
=
HES %, g | 12 BLACK . —> ®\_ e 7 T
> 2l 22 2 emg ®io WWITE
| ¢ 20ac8 ‘ O
T2 o mack
le—Q@ X f—®
STATOR STATOR 290V 20A 120V 308
¥
T 3 | |
ST BACK 0AC/B IR BALK 3
TO GRD. TAB ON g t é 2|
GENERATOR I — V12 BLASK 2
! 4
= 4
l TO ENGINE
MAGNETO
| || ||
PAGE. 2 o 2 sare [m[ Revision mscons I"" l-.
(PAGE Vof 2 v D S120)
"I—mfﬁ'l-um». AT THE PIERCE 'E.OH:_ANV. INC. AT AT R,
- ki NOTED UPLAND. IND. U Bk 48088
l o FPANEL ASSY [*= .
L GPacooe 246012400 |-




